

Test Report

No. NB1115223/TX

Date: Nov 3, 2011

Page 1 of 3

BLUMENTHAL LANSING COMPANY
ONE PALMER TERRANCE 2RD FLOOR CARLSTADT, NJ 07072 USA

The following sample(s) was/were submitted and identified on behalf of the client as:

No.	Sample Description	Composition	Colour	End Uses
(A)	Small printed button	Resin	Rose	-
(B)	Middle printed button	Resin	Rose	-
(C)	Big printed button	Resin	Pink	-
(D)	Small printed button	Resin	Green	-
(E)	Middle printed button	Resin	Green	-
(F)	Big printed button	Resin	Green	-

Buyer Blumenthal Lansing company
Country of Destination USA

Test Performed Selected test(s) as requested by applicant

* * * * *

Sample Receiving Date OCT. 31, 2011

Testing Period OCT. 31, 2011–NOV. 03, 2010

Test Result(s) For further details, please refer to the following page(s).

Conclusion :
Lead in substrate (A+B) (C) (D+E+F)
M M M

Remarks: M=Meet General's Requirement

Signed for and on behalf of
SGS-CSTC Ltd.



Jessica Zhou (Account Executive)

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Test Result

<u>Test Parameter</u>	<u>Conclusion</u>
CPSIA section 101(a)(2) - Lead in accessible substrate materials(including Children`s Metal Jewelry)	PASS

CPSIA section 101(a)(2) - Lead in accessible substrate materials(including Children`s Metal Jewelry)

Test Method : CPSC Test Method: CPSC-CH-E1002-08.1 `Standard Operation Procedure for Determining Total Lead (Pb) in Non-Metal Children Product`

<u>Test Item(s)</u>	<u>Permissible Limit**</u>	<u>Unit</u>	<u>MDL</u>	<u>A+B</u>	<u>C</u>	<u>D+E+F</u>
Lead (Pb)	100	ppm	20	ND	ND	ND
Comment				PASS	PASS	PASS

** The requirements for lead in substrate in children`s products is summarized below :

<u>Scope</u>	<u>Requirement</u>	<u>Date of manufacture</u>
Lead in accessible substrate	≤ 0.03 %	Before 14 Aug 2011
	≤ 0.01%	After 14 Aug 2011

Notes :

** Limit applies to a children`s product manufactured after 14 August 2011 (Public Law 112-28 (HR 2715, 112th Congress) amending CPSIA)
Composite test has been performed and the result is calculated using the minimum sample weight.

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company`s findings at the time of its intervention only and within the limits of Client`s instructions, if any. The Company`s sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

Laboratory Summary Information for Certificate of Compliance (COC)

I (we) hereby confirm based on the test results in this report, that the product or components described below were tested and comply with the applicable rules, bans, regulations and standards under the CPSIA (Consumer Product Safety Improvement Act) or any other Act enforced by the CPSC and checked on the list below.

Product/Component description provided by submitter

Sample description :	Six samples of resin button
Color / Location :	(A) rose (B) rose (C) pink (D) green (E) green (F) green
Specification No. :	/
Part No. :	/
Style / Item No. :	/
P.O. / Ref. No. :	/
Manufacturer :	/
Supplier :	/

Safety Regulation Citations

- Wearing Apparel Flammability 16 CFR 1610
- Flammability Standard for Children's Sleepwear 16CFR 1615 and 1616
- Small Parts 16 C.F.R Part 1501 and 1500.50 - 53
- Sharp Points and Edges 16CFR 1500.48 and 49
- Lead Paint Ban CPSIA Section 101
- Lead in substrate CPSIA Section 101
- Phthalates CPSIA Section 108
- Vinyl Plastic Film flammability 16 CFR 1611
- Flammability of carpets and rugs 16 CFR 1630/1631
- Flammability of mattresses and mattress pads 16 CFR 1632/1633

Date of testing:

Date of TP testing: Nov 3, 2011

TPCA (Third Party Conformity Assessment Body):

Place of TP testing: China

Test Report Number: NB1115223/TX

TPCA name: SGS-CSTC Standards Technical Services Co., Ltd. Ningbo Branch

TPCA address: 1-2/F West No. 4 Building, Lingyun Industry Park, No. 1177 Lingyun Road, Ningbo National Hi-Tech Zone, Ningbo, China

TPCA telephone number: (86-574)87767006

The information on this sheet is ONLY applicable for the item tested in this report and only reflects confirmation of items covered under CPSIA regulation. This document cannot be considered as a COC but only as a traceability tool in order for the importer to prepare their COC.

End of Report

This document is issued by the Company subject to its General Conditions of Service printed overleaf, available on request or accessible at http://www.sgs.com/terms_and_conditions.htm and, for electronic format documents, subject to Terms and Conditions for Electronic Documents at www.sgs.com/terms_e-document.htm. Attention is drawn to the limitation of liability, indemnification and jurisdiction issues defined therein. Any holder of this document is advised that information contained hereon reflects the Company's findings at the time of its intervention only and within the limits of Client's instructions, if any. The Company's sole responsibility is to its Client and this document does not exonerate parties to a transaction from exercising all their rights and obligations under the transaction documents. This document cannot be reproduced except in full, without prior written approval of the Company. Any unauthorized alteration, forgery or falsification of the content or appearance of this document is unlawful and offenders may be prosecuted to the fullest extent of the law. Unless otherwise stated the results shown in this test report refer only to the sample(s) tested and such sample(s) are retained for 30 days only.

